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DRAWING MADE IN THIRD ANGLE PROJECTION ! W 239@49 A e W 239@49 /home/us024474/ tecmod

|
|
|
|
w N REV el TERMINATOR FEED TYPE DESCRIPTION 73 | o
| <r
| 1239049 -1 B —|BENCH & LEADMAKER | MECH POST FEED HD-1 APPLICATOR - W W = ERLE PRINT, APPLICATOR LOC SHEET| /2 | ~
| - 1 1 1338705-2 DOCUMENTATION PACKAGE 7]
| 7-1239049 — 1 B —|BENCH & LEADMAKER| MECH POST FEED —1 AND SPARE PARTS - 2}
} 7-1239049 -7 A - - - SPARE PARTS KIT |
\ A u—
| 53
} - 1 1 4612641 PLATE, IDENTIFICATION 57
; - | 2| 2 21017-2 SCR, DRIVE (#2X.19) [D PLATE | 66
| 55 | D
} - 1 1 986950- ] WASHER, FLAT PRECISION 54
| - ] ] 3-18031-0 SCR, SKT SET (MBXB) RAM 53
l CRIMP DATA AMP TERMINAL AMP CRIMP SPECS - T T 18023-9 SCR, SKT CAP (M4X8B)CP DSC 52
} TERMINAL NAME: FASTIN-FASTON CONNECTOR .250 SR REC CONTACT 1 w — — gg
} CRIMP S1ZE TYPE RANGE ’ =
|
\ WIRE 4.06 [.160 INI F (2) 1.5+1.5 (104 - (106 - 2] 2 1-18023-3 SCR, SHC (M4X.833)HOLD DOWN 58
} E INSUL | 4.32 [.170 INI] F 3.25-3.61 [.128-.142 INI - | 5| 5 1-18023-0 SCR, SHC (M4X.39)STRIP GUIDE 57
: % WIRE STRIP | ENGCTH - r APPL INSTRUCTION .. - 2 2 9-18023-6 SCR, SHC (M4X14) SLUG BLADE| 56
g L 55
| S 3.25-3.61 [.128-.142 INJC = 408-8323
; o - 2| 2 18029-1 NUT , HEX (M3) DRAG 54—
| 3 TERMINAL - - 1] FEED - 2| 2 986965- ] NUT, HEX SL (M4) DRAG STUD 53
} % APPL SPEC 114-20021 = ﬂ!!ﬂ 21.44 [.844 IN] /\ - 2| 2 2-18032-2 SCR, SKT SET (M3X10)DRAG 50
| = 5
‘ <C
7 TERMINALS APPLIED I
; = - 1 1 18024-3 SCR, BHC (M3X10) CAM 49
- 180351 - - - - 48
: z 180560 — - - _ - | l 1338676-1 CAM, POST-FEED 30 & 40 mm ST | 47
| E — 1 1 1338662-2 APPLICATOR, BASIC (SUBASSY) 46
} - - - - - - 1 1 530191-1 PLUG, NYLON 45
| - - - - - - 1 1 13209981 RAM 44
l - - - - - - 1 1 530125-] WASHER, LAMINATED 43 | C
; _ _ - - - - 1 1 530124-1 WASHER, RAM 42
| _ _ _ _ - — 1 1 2-18024-6 SCREW, BHC (MBX25) CRIMPER 41
} - 1 1 2324711 BALL, STEEL 40
| _ _ _ _ _ = 1 1 2-02278-7 SPRING, COMPRESSION 39
} g%;% PIN PN & T ] 13209221 DISC, INSULATION 38
| . LENGTH [INIJ - 1 1 354777 WIRE DISC, PLASTIC 37
| mm< AWG
| - - 1 1 22480-5 WASHER, SPRING 36
\ Bmm 2.34 +0.05 [.092 +.002 INJ] |5-354778-3 [.2750] - : : 0 SRRy —
l Smm? 2.16 +0.05 [.085 +.002 IN] |6-354778-8 [.2835] 34
l 4. Smm? 2,11 +0.05 [.083 +.002 INJ |7-354778-2 [.2855] 33
l Y Amm? 1.96 +0.05 [.077 +.002 IN] |B8-354778-6 [.2925] -1 819 18025-2 WASHER, LOCK (M4) SHEAR BL | 32 [{]
| — 2 2 1-18024-0 SCR, BHC (M4X20) SHEAR PL 31
| 7.5mm® + 1.5mm? 1.83 £0.05 [.072 £.002 IN] |9-354778-6 [.2375] =
|
| - - - - 2] 2 18024-8 SCR, BHC (M4X12) STRIPPER 29
} 5 © . _ _ - 1 1 3-690451-2 SPACER, STRIPPER 08
| S N B B B - 1 1 590455-7 STRIPPER 07
| <j N b
|
; * ~ ~ - g g 1320906-1 DRAG, STUD 25
| - - - - - 1 1 1-1320995-1 STRIP GUIDE 04
} © - - - - 1 1 240825-8 PLATE, STRIP HOLD DOWN 03
| O o - B B - 2] 2 3-22281-8 SPRING, DRAG 02
|
R - - - 21 | B
| = - 1 1 13386651 DRAG, STOCK 20
‘ R - - - 19
|
]
} - _ - - 2] 2 1338663-6 GUIDE, LOWER STRIP 18
| — 4 4 1-18024-8 SCR, BHC (MBX12)STRIP GD PL 17
} gﬁg RECOMMENDED SPARE PARTS. - 1 1 13387081 SPACER, SLUG BLADE 16
} : E!!ﬂ 2. OGREASE RAM, CAM, CAM FOLLOWER AND FEED ROD LIGHTLY. i R N 15
S 14
| g SCR,BHC  3/8-1B6x.75 (REF)
| R 3. LUBRICATE DAILY PER THE APPLICATOR INSTRUCTION \//////////// : X - : : SERPEIRE SPACER. HOLD DOWN =
; SHEET SUPPLIED WITH THE APPLICATOR. ~ ) - : w STV CER e oL D DO =
; gfg CERTAIN TERMINALS REQUIRE LUBRICATION. REFER TO THE /////EL\\ 7 N 1 1 240833-3 PLATE, REAR SHEAR 11
\ APPLICATOR INSTRUCTION SHEET FOR MORE INFORMATION. > <:> iié%?éA?@éAiagv N 0
|
w | ¢ /5\ INSULATION CRIMP WIDTH 1S PER CUSTOMER REQUEST DO . N - 1] 690482-3 PLATE, FRONT SHEAR E
l | v NOT REFER TO AMP SPEC. 114-20021 » PN N 2 |1 13387001 ANVIL 3
| |- B N 1 1 590474-73 BLADE, SLUG 7
} =g 454406-1 - 1 1 D—455892-7 HOLD DOWN, TERMINAL 5
| A SPACER, LUB BRACKET (REF) - 1 1 5-240641-0 SPACER, SLUG BLADE 5
} o - 1 1 238009-] SPACER, BLOCK CRIMPER 4
; - BENCH TERMINATOR = CREF) N T 2 1 3-1213077-3 CRIMPER, INSULATION 3
| 5 - 1 1 455888-9 SPACER, CRIMPER 2
} - N 2 1 456427-2 CRIMPER, WIRE 1
| - VIEW B ROTATED 180° —771=71] =1 PART NO DESCRIPTION e
: POST-FEED 40 mm STROKE POST-FEED 30 mm STROKE ‘ ‘ ‘ ‘ ‘ @— REVISION OF EACH ASSY NO (WHEN BLANK, USE DWG REVISIOND A
| QTY REQD PER ASSY PARTS LIST
: 5 DIMENSIONS: mm C[INCHES]I[MATL . HT TR _ FIN _
| E DO NOT SCALE PRINT. - _ _
: : OTHERWISE SPEGIPIED:  |DR 24JANOT[APP 24 JANOT
| z § 1 PLC DEC +- C.REICHELDERFER F.BACKHURST %mw AMP Incorporated
i ~ L 24JANO} Harrisburg, PA 17105-3608
B 2 PLCDEC " RETCHELOERFER | TN ELBIN 9
| § % ANGLES + - NAME B MACHINE REF
‘ R e Sentores T END FEED HD-1 APPLICATOR |d4p—1 appL
| = B ECR-06-004498 RK [FEBOB SCALE SHEET REV
\ © | B6 | LEADMAKER OR BENCH G K TERMINATOR BENCH MACHINE STETCTR | REVISION RECORD | PP | DATE |StiaRb £D6ES Ro. 38 Max - D) |Re° 1239049 11| B
| AMP 1756 REV 3-92 j CAGE CODE - RESTRICTED TO
; o N 2FEB0 105300 us024474 i - - < . . S | CUSTOMER AND ASSEMBLY DRAWING -




